
UNIVERSITY OF CALIFORNIA

Los Angeles

A Transient Model for Predicting Concentration Polarization

in Commercial Spiral Wound Membranes

A dissertation submitted in partial satisfaction of the

requirements for the degree of Doctor of Philosophy

in Civil Engineering

by

Kapal Madireddi

1996



The dissertation of Kapal Madireddi is approved .

Ne Zhing Sun

ane±ring

	 I/"). &4'0'xa'x	
Menachem Elimelech

Michael K. Stenstrom, Committee Chair

University of California, Los Angeles

1996

11



Dedicated to my parents

Sowjanya and M. C. Rao,

and grandparents

Rajamani and Late M. Durga Rao

Ill



Table of Contents

List of Figures

List of Tables

List of Symbols

Acknowledgments

Vita
[...]
with drought tolerant resources . Importing water from distant sources was previously a

popular method, but today it is usually expensive or infeasible. Indirect potable reuse

from industrial and municipal wastewater discharges after extensive treatment and

subsequent natural treatment and storage, such as groundwater recharge, is an attractive

alternative . Technical advances in ozonation, carbon adsorption, and membrane

separation processes such as nanofiltration and reverse osmosis, and monitoring

technology make this possible .

The concept of potable water reclamation is not technically new . It requires

treating a source wastewater to remove all hazardous contaminants such as dissolved

organic compounds, bacteria, viruses, nutrients and dissolved salts, that impact reuse .

Several full-scale water reuse plants exist such as the Water Factory 21 [Argo, 1979; and

McCarty, 1980] in Orange County, California, the Whittier Narrows Groundwater

Recharge Project in Los Angeles County, California [Nellor, 1985], the Upper Occoquan

Sewage Authority Project in Virginia [Hamann, 1991 ; National Research Council, 1982 ;

and Water Reuse, 1989 ], and the Groundwater Recharge Project in El Paso, Texas

[Asano, 1985 ; and Knorr, 1988]; however, public and regulatory agencies remain

reluctant to accept reclamation technology for indirect potable water reuse . For this

reason pilot-scale projects are used to demonstrate technical and economic feasibility ;

examples include the Aqua III Total Resource Recovery project in San Diego, California

1 53



[Western Consortium, 1992], and the Denver potable reclamation demonstration project

in Denver, Colorado [Rogers, 1987] . These projects are also useful in developing

technical data bases for regulators, as well as improving water reclamation technologies .

The present project was undertaken to explore indirect potable reuse to provide

for additional drinking water supplies in Lake Arrowhead . The community is located in

the San Bernardino mountains, 140 km (90 miles) east of Los Angeles in Southern

California. Located at an altitude of 1700 m (5500 ft) above sea level, the community

was developed around Lake Arrowhead, a 3 .0 sq. km (750 acres) man-made recreational

reservoir containing upto 5 .8 X 107 cu. m (47300 acre-feet) of water. The approximate

average depth of the Lake is 19 m (62 ft), when it is full . The population of the

community was estimated at 10,000 in 1991, but it has a significant seasonal variation

reaching upto 17,000 during summer months . Population growth in recent years has

averaged about 10% annually, mainly due to conversions from part-time to full-time

occupancy and new residential construction . It is expected that the number of water

service connections will increase from approximately 6700, counted in 1991, to 9000 by

the year 2010 [Davidson, 1991] . Both sanitation and water services are provided by the

Lake Arrowhead Community Services District (LACSD) . The long drought from 1985

to 1991 coupled with increasing water demand caused a significant drop in the Lake

level, which reached a historic low in 1992 . This diminished the recreational value of the

Lake, but also seriously questioned the long term sustainability of the Lake as the sole

drinking water source. The Community is not a member of the California Water Project,

and has no convenience system to the Project's terminus . Even if additional surface water

were available, such as the Colorado River water, the cost of a new supply line and

pumping would be prohibitively expensive . The Community has no industry or

1 54



agriculture, which prevents industrial reuse . Since no other alternative was available,

wastewater reclamation was proposed to produce additional water needed to stabilize the

Lake level and insure water supply during drought years . It was calculated that

reclaiming 50% of the current wastewater flow would add an equivalent of approximately

0.3 m (12 inches) per year, more than enough to offset the recent depletions .

LACSD has two municipal wastewater treatment facilities : the older 3800 m 3 /day

(1 .0 million gallons per day - MGD) Willow Creek activated sludge plant, and a new

7600 m3/day (2.0 MGD) Grass Valley trickling-filter treatment plant constructed in

1990. A major portion of the community's wastewater is treated at the Grass Valley

plant. The plant has primary treatment, biological trickling filtration which achieves

biological oxygen demand (BOD) removal and nitrification, secondary clarification and

final disinfection with chlorine. The treated effluent is transported through a single pipe

line down the mountains to a local town (Hisperia), where it is used for irrigation . The

proposed full-scale reclamation facility would most likely be constructed at the Grass

Valley plant . The plant is relatively new and was designed to be expanded to meet

anticipated increase in the wastewater flow due to population expansion . The proposed

reclamation facility would produce water which would be discharged into Lake Papoose,

a small reservoir adjoining Lake Arrowhead, with a volume of 2 .5 X 106 cu. m (2000

acre-feet). The water from Lake Papoose can then be allowed to overflow into Lake

Arrowhead. The community water supply taken from Lake Arrowhead would close the

recycle loop . The existing effluent discharge pipeline could still be used to transport

unreclaimed wastewater and brine from the reclamation plant, and act as a bypass to the

reclamation facility if any major treatment problems occured . A schematic of this

proposed plan is shown in Figure 1 .

1 55



Presently, there are no regulatory standards in California for surface water

discharge when the receiving body of water is a potable source . The Department of

Health Services (DOHS) has historically opposed the discharge of treated wastewaters

into such sources . Recognizing this, it was decided to demonstrate that a pilot-scale

reclamation plant could produce water equal to or better than the quality of water in the

Lake. It was estimated that Lake Papoose with one year of detention time, and Lake

Arrowhead with eight years of detention time (assuming 50% reclamation of the present

Grass Valley plant flow of 3800 m3/day), would give adequate time for natural treatment

of the reclaimed water equivalent or better than present groundwater recharge projects . A

recently constructed water treatment plant at Lake Arrowhead (the Bernina drinking

water treatment plant) would be the last barrier between the reclamation facility and the

distribution system . The plant employs alum coagulation, adsorption clarification, dual

media filtration and chlorine disinfection . Even though this proposed project clearly

represents indirect reuse with nine years of detention time available between the point of

discharge and the intake to the water treatment plant, it is still expected to be highly

controversial within the community . The Lake water is of very high quality, and is

recharged only from snowmelt and rain . Reclaimed water will be required to meet not

only the Federal and State drinking water standards and the special requirements of the

DOHS, but also must not degrade the quality of the Lake . After a preliminary review of

water quality regulations and from previous reclamation work [Culp, 1980 ; Hultquist,

1991 ; SWRB, 1993; and Water Reuse, 1989], the most stringent water quality objectives

were devised under four scenarios (Table 1) :

1 56



1 . Match the present water quality in Lake Arrowhead to meet anti-degradation

criteria [SWRB, 1968]. These objectives covered a broad range of contaminants,

but were especially important for phosphorus and nitrogen .

2 .

	

Meet the U.S . Safe Drinking Water Criteria [SDWA, 1986] . These addressed

bacteriological and chemical parameters .

3 . Meet the Inland Surface Water Plan Criteria [SWRB, 1993] . These were

primarily aimed at eliminating toxicity in surface waters, resulting in strict

limitations on various compounds, especially heavy metals .

4 . Meet the State Reuse Criteria [Hulguist, 1991] . Because no reuse criteria were

available for indirect potable reuse, the proposed groundwater recharge criteria

were used.

This paper is an overview of the results obtained during the pilot study . It

includes general performance data such as the ability of the individual unit processes in

the pilot plant to remove specific contaminants, general water quality data on the product

water, and a comparison of the product water with the Lake water, treatment objectives

and the community's drinking water (Bernina effluent) quality . The comparisons were

made for base neutral organics, metals, pathogens and disinfection by-products (DBPs)

such as aldehydes and trihalomethanes (THMs) . Results of special studies such as

microbiological challenge testing, metals removal analysis and ozone disinfection by-

products formation analysis are also presented . It is expected that the findings of this

pilot study will be used in the eventual design of the full scale reclamation facility or

facilities for communities having similar needs . This study differs from the other

previously cited demonstration projects in that the product water quality goals were

higher because of the Lake's water quality .

1 57



EXPERIMENTAL

Pilot plant description

Secondary effluent from the Grass Valley plant was used as the influent to the

pilot plant. The main contaminants of interest included nitrogen (mainly present as

nitrate) and phosphorus, organics, suspended solids (TSS), metals, pathogens and

dissolved solids (TDS) . Processes in the pilot plant included denitrification to remove

nitrogen, alum coagulation/flocculation/sedimentation to remove phosphorus, suspended

solids and turbidity, sand filtration to remove residual phosphorus and turbidity, primary

oxidation with ozone to disinfect pathogenic material and simultaneously break down

refractory organic matter into more biodegradable organic matter, biological carbon

filtration for removal or oxidation of the biodegradable organic matter after ozonation,

ultrafiltration (UF)/nanofiltration (NF) as pretreatment for reverse osmosis (RO) to

remove dissolved solids (TDS) and total organic carbon (TOC), and final disinfection

with ozone (Figure 2) .

Two main features of the pilot plant design were the absence of chlorine

disinfection altogether and the presence of two membrane filtration steps . Ozone was

used instead of chlorine as the primary disinfectant mainly to avoid the formation of

chlorine DBPs such as THMs . Ozone was used for its superior oxidation and

disinfection capability and its ability to destroy taste and odor (T&O) causing

compounds. Accordingly, the existing chlorine contact tanks in the Grass Valley plant

were completely bypassed and the secondary clarifier was used as the intake point for the

pilot plant . OF or NF was chosen as pretreatment membrane steps for RO to increase the

1 58



overall plant removal efficiency, but also to protect RO from fouling due to organic

material. Another aspect of design was to provide at least two treatment barriers to all

contaminants. For example, phosphorus is removed through alum precipitation and RO,

while nitrogen is removed through denitrification and RO .

A tall up-flow fluidized bed denitrification reactor was constructed from a PVC

column (5 .75 m in height and 0 .5 m in diameter) and filled with 2 .1 m fine sand (0 .6 mm)

media for supporting biological growth . The retention time in the reactor ranged from 6

to 8 minutes. Methanol was usedto provide additional organic carbon for denitrification ;

the organic carbon in the trickling filter effluent was too refractory for denitrification . A

small aeration tank was placed after the denitrification reactor to strip the nitrogen gas

bubbles from the denitrified effluent and simultaneously increase the dissolved oxygen

concentration . Provision was also made for a portion of the denitrified effluent to be

recycled back into the column . Flow was maintained at 55 liters per minute (LPM) while

recycle was varied between 0 and 55 LPM . The expanded media bed depth varied

between 2.5 m and 4.2 m depending on the total hydraulic flow .

Alum and a high molecular weight cationic polymer were used as coagulant and

flocculant respectively for the clarifier . They were directly injected into the feed and

mixing was achieved with stainless steel in-line static mixers . After comprehensive jar

testing, alum and the polymer doses were fixed at 60 mg/L and 1 .0 mg/L respectively .

Alum was chosen as the coagulant because of its ease of handling; it is also used at the

Bernina treatment plant . The retention time in the sedimentation tank was

approximately 6 hours for a feed flow of 45 LPM. The clarified effluent was further

filtered in a pressurized sand filter which utilized fine sand (0 .6 mm) as the media. The

1 59



media depth was 1 .2 m and there was an additional headspace of 1 .2 m; this allowed for

100% expansion during filter backwashes. Flow to the filter was maintained at 35 LPM

and the filter was automatically backwashed every six hours .

Primary ozone oxidation was achieved in five PVC columns (0.3 m in diameter

and 6.0 m high) . Oxidation with ozone was intended for two purposes : to acheive the

disinfection of pathogenic material, and to break down high molecular weight refractory

organic compounds into smaller more biodegradable compounds, which could be

metabolized during biological carbon filtration . The ozone columns were operated in a

counter current mode . The liquid was pumped into the columns near the top and the

ozone gas was fed through the base of the columns. Fine pore ceramic dome diffusers

were used to enhance ozone gas transfer . An anti-siphon loop was constructed after the

fifth column to ensure a standing column of water in all the columns. An electric spark

generator was used to produce ozone from pure oxygen . Inlet gas phase concentrations

ranged from 0.5 to 1 % of ozone by weight . The retention time in the columns ranged

from 20 to 40 minutes depending on feed flow . The ozone dose varied from 10 to 20

mg/L depending on ozone concentration in the feed gas . The ozonated effluent was

filtered through a granular activated carbon (GAC) filter . The GAC filter was similar in

design to the sand filter, and was filled with approximately 1 .2 m of Filtrasorb F-400

GAC (Calgon Corp., Pittsburg, PA) ; in addition, there was 1 .2 m of headspace for 100%

bed expansion during backwashes . Flow to the filter was maintained at 20 LPM and the

filter was automatically backwashed every 8 hours . The filter was operated in a

biological mode to avoid the costs of regenerating or replacing spent media . The filter

feed was saturated with dissolved oxygen after oxygen absorption in the ozone columns,

1 60



and this provided adequate dissolved oxygen for biological growth with an oxygen

residual after GAC filtration.

The effluent from the GAC filter was collected and pumped through the first

membrane filtration unit (Figure 3) . Table 2 is a description of the main features of the

three membranes used in this study . Spiral-wound membranes were used instead of

hollow-fiber membranes because of the presence of solids and organics in the feed water

and their potential to foul the membrane surface . Fouling affects the performance of the

membranes by decreasing the product water throughput and quality . Thin film

membranes were used instead of the conventional cellulose acetate membranes ; they

were expected to run at high permeate recoveries (60-80%) and low operating pressures

(100-200 psi). Provision was made for both acid and anti-sealant to be injected into the

feed. The entire unit was designed for a total product water flow of 6 to 12 LPM

depending on ambient conditions and the quality of the feed water . The product water